SC D, 20R Advance

Save this PDF as:
Size: px
Start display at page:

Download "SC D, 20R Advance"

Transcription

1 Model: SC D - Advance SC R Part List US-English

2 Table of Contents GENERAL VIEW 3 CHASSIS SYSTEM 5 DRIVE WHEEL ASSEMBLY 8 PLATFORM ASSEMBLY 10 CONTROL SYSTEM 12 DECAL SYSTEM 14 ELECTRICAL SYSTEM 16 RECOVERY SYSTEM 18 SCRUB SYSTEM-20D 20 SCRUB SYSTEM 20D (2) 23 SCRUB SYSTEM-REV 25 SOLUTION SYSTEM 28 SQUEEGEE SYSTEM 31 LADDER DIAGRAM 33 LADDER DIAGRAM 2 35 OPTIONAL KITS AND ACCESSORIES 37 RECOMMENDED SPARE PARTS 39 BRUSH SELECTOR GUIDE 45 PAD SELECTOR GUIDE 47 SQUEEGEE BLADE SELECTOR GUIDE ONBOARD CHARGER KIT-EU 51

3 GENERAL VIEW SC1500AV02 3

4 GENERAL VIEW SC1500AV NOTE COMMENT CHASSIS SYSTEM 2 1 NOTE COMMENT CONTROL SYSTEM 3 1 NOTE COMMENT ELECTRICAL SYSTEM 4 1 NOTE COMMENT RECOVERY SYSTEM 5 1 NOTE COMMENT SCRUB SYSTEM-20D 6 1 NOTE COMMENT SCRUB SYSTEM-REV 7 1 NOTE COMMENT SOLUTION SYSTEM 8 1 NOTE COMMENT SQUEEGEE ASSY

5 CHASSIS SYSTEM SC1500AV04 5

6 CHASSIS SYSTEM SC1500AV NOTE COMMENT WASHER, FLAT XL 9X NOTE COMMENT SCREW, HEX HD M8X NOTE COMMENT SCREW, HEX THD TO HD M8X20 SS 4 4 NOTE COMMENT NUT, HEX NYL LOC THIN M6 5 8 NOTE COMMENT NUT, HEX NYL LOC THIN M NOTE COMMENT WASHER, FLAT 5,3X NOTE COMMENT WASHER, FLAT 6,4X12,5 8 8 NOTE COMMENT WASHER, FLAT 8.4X16X NOTE COMMENT SCR-HEX HD LOC 3/8-16X NOTE COMMENT SCR-HEX M X 16MM 11 1 NOTE COMMENT NUT, HEX NYL LOC-THIN NOTE COMMENT KEY-WDF 5MMX6.5MMX16MM 13 8 NOTE COMMENT SCR-SOC SHD M12X16MMX M NOTE COMMENT WSH-FLT 12MM 15 2 NOTE COMMENT WSH, INT SHPRF NOTE COMMENT WHEEL MOUNTING TAB BAR-LINKAGE BATTERY TRAY STEERING SHAFT LINK BAR STEERING SHAFT WELDT SPINDLE MOUNT WELDMENT COLLAR CHASSIS WELDMENT NOTE COMMENT BUSHING LINK ARM HARNESS-DRIVE MOTOR SPROCKET-11 TOOTH 30 1 NOTE COMMENT UNIVERSAL JOINT TUBE-STEERING ASSEMBLY KIT 33 2 NOTE COMMENT SCREW CAP BEARING -FLANGE BATTERY CHARGER 24V 25A 36 1 NOTE COMMENT BEARING CUP 37 1 NOTE COMMENT BEARING CONE 38 1 NOTE COMMENT SEAL,SHAFT BLOCK BEARING 40 1 NOTE COMMENT BEARING BALL 41 6 NOTE COMMENT TIE, CABLE 42 1 NOTE COMMENT CHAIN - BALL 43 2 NOTE COMMENT SCR, PAN HD THD FORM 44 1 NOTE COMMENT SCR, SOC SET 45 4 NOTE COMMENT SCR, PAN PHIL M5X16

7 CHASSIS SYSTEM SC1500AV NOTE COMMENT SCREW, HEX THD TO HD M6X NOTE COMMENT FLAT TIE HOLDER 48 5 NOTE COMMENT THREAD ROLLING SCR 5X NOTE COMMENT WASHER, FLAT XL 50 4 NOTE COMMENT WASHER, FLAT XL SS 51 3 NOTE COMMENT SCR, PAN PHIL M6X NOTE COMMENT WASHER, FLAT XL 9.5X27X2.5 K UNIVERSAL JOINT KIT K REAR WHEEL KIT K BEARING BLOCK KIT K CHASSIS HARDWARE KIT

8 DRIVE WHEEL ASSEMBLY SC

9 DRIVE WHEEL ASSEMBLY SC NOTE COMMENT SPROCKET ASSY 2 1 NOTE COMMENT BUSHING, FLANGED 3 4 NOTE COMMENT VITI TCEI/SCR, SOC HD 4 1 NOTE COMMENT SCR-SOC HD 5/16-18 X NOTE COMMENT NUT, HEX NYL LOC-THIN 5/ NOTE COMMENT WSH-FLT SAE SS 5/ NOTE COMMENT KEY-WDF 5MMX6.5MMX16MM 8 4 NOTE COMMENT SCR-CARRIAGE SS M X 20MM 9 1 NOTE COMMENT DRIVE WHEEL DRIVE WHEEL FRAME WELDT 11 1 NOTE COMMENT AXLE 12 2 NOTE COMMENT AXLE BEARING 13 1 NOTE COMMENT DRIVE WHEEL MOTOR (M1) SPINDLE WELDT 15 1 NOTE COMMENT SPACER STEERING PLATE 17 8 NOTE COMMENT WASHER, FLAT 8X17X1.6 SS 18 1 NOTE COMMENT SPROCKET-15 TOOTH 19 1 NOTE COMMENT SPROCKET-11 TOOTH CHAIN-ROLLER 21 1 NOTE COMMENT CHAIN-ROLLER 22 1 NOTE COMMENT WELD'T-IDLER ADJUST 23 1 NOTE COMMENT KEY, 6MM SQ 24 1 NOTE COMMENT SCREW, HEX THD TO HD M6X35 SS 25 5 NOTE COMMENT NUT, HEX NYL LOC THIN M8 SS 26 4 NOTE COMMENT SCREW, HEX THD TO HD M6X25 SS 27 4 NOTE COMMENT SCREW, HEX THD TO HD M8X30 SS 28 1 NOTE COMMENT NUT, HEX M6 SS 29 1 NOTE COMMENT SCREW, HEX THD TO HD M8X55 SS 30 4 NOTE COMMENT SPACER 31 1 NOTE COMMENT SPACER K DRIVE WHEEL MOTOR KIT Includes pos. 3,7,13,15,17,26, K WHEEL AND BEARING KIT Includes pos. 7,8,9,11,12,17,25,26 K SPROCKET AND CHAIN KIT Includes pos. 1,2,6,4,18,19,21,22,24,25,28,29 K DRIVE WHEEL HARDWARE KIT Includes pos. 2,3,4,8,6,8,17,24-31 K FRONT WHEEL BEARINGS KIT Includes pos. 8,1217,25

10 PLATFORM ASSEMBLY SC

11 PLATFORM ASSEMBLY SC NOTE COMMENT Platform Assembly 1 4 NOTE COMMENT Washer 2 6 NOTE COMMENT Scr-Pan Phil Plast M6x2.5x16mm 3 2 NOTE COMMENT Scr-Pan Phil Plast M6x2.5x20mm 4 4 NOTE COMMENT Scr-Pan Phil Plast M5x2.3x10mm PLATFORM-UPPER PEDAL-SAFETY FOOT PEDAL PLATFORM-BOTTOM COMPRESSION SPRING SWITCH HARNESS GROMMET.687 E GROMMET E00059 K PLATFORM ASSEMBLY KIT Includes Pos. 1, 2, 3, 4

12 CONTROL SYSTEM SC

13 CONTROL SYSTEM SC NOTE COMMENT WASHER, FLAT 13X NOTE COMMENT KEY-WDF 5MMX6.5MMX16MM CONTROL PANEL 4 1 NOTE COMMENT COLLAR SHAFT STEERING SHAFT HEX 7 1 NOTE COMMENT UNIVERSAL JOINT 8 1 NOTE COMMENT HOOK LATCH 9 2 NOTE COMMENT SCREW CAP 10 2 NOTE COMMENT BEARING-FLANGE BRACKET-PROP ROD STEERING WHEEL 13 1 NOTE COMMENT NUT, HEX NYL LOC THIN M NOTE COMMENT SCR, PAN PHIL M5X10 SS K UNIVERSAL JOINT KIT Includes pos. 7 K DRAW LATCH KIT Includes pos. 28,9,14 K CONTROL HARDWARE KIT Includes pos. 1,2,4,9,13,14

14 DECAL SYSTEM SC1500AV12 14

15 DECAL SYSTEM SC1500AV NOTE COMMENT DECAL, CAUTION 2 1 NOTE COMMENT DECAL-CHEMICAL RATIO 3 1 NOTE COMMENT DECAL-ADVANCE 4 2 NOTE COMMENT DECAL-SC NOTE COMMENT DECAL-SC1500 REV 5 1 NOTE COMMENT DECAL-CHARGER CORD 6 1 NOTE COMMENT DECAL-ERROR CODES 7 1 NOTE COMMENT LABLE, NFSI K DECAL SC1500 KIT K DECAL SC1500 REV KIT

16 ELECTRICAL SYSTEM SC1500AV14 16

17 ELECTRICAL SYSTEM SC1500AV NOTE COMMENT WASHER, FLAT 6,4X12,5 3 3 NOTE COMMENT SCR-PAN PHIL 1/4-20 X NOTE COMMENT NUT, HEX W/ SHPRF 1/ NOTE COMMENT STUD HARNESS-MAIN 7 1 NOTE COMMENT INTERFACE PANEL ASSEMBLY (A1) 7 1 NOTE COMMENT KIT-INTERFACE PANEL SOLID STATE RELAY ELECTRICAL PANEL SPEED CONTROLLER DISCONNECT-EMERGENCY CABLE-POWER RED CABLE-POWER BLACK CIRCUIT BREAKER 5 AMP BOOT BATTERY POST POTENTIOMETER 100K FUSE 150 AMP CIRCUIT BREAKER 20 AMP INSULATED STANDOFF CABLE TIE E00549 RE438BA CIRCUIT BREAKER-25 AMP CONTACTOR 24V 100 AMP 23 2 NOTE COMMENT WASHER, FLAT XL 5,5X15X1,2 SS 24 2 NOTE COMMENT VITI TCEI/SCR, SOC HD 25 4 NOTE COMMENT SCR, PAN PHIL M5X SWITCH KEY WITH CAP 27 4 NOTE COMMENT COVER FOR SCREW TCB 4.8MM A 3 CABLESERIES5/16RING W/BOOTS 29 2 NOTE COMMENT SCR, PAN PHIL M6X NOTE COMMENT SCR, PAN PHIL M4X A 1 KNOB CONTROL ENCORE NOTE COMMENT SCREW, HEX THD TO HD M5X12 K ELECTRICAL HARDWARE KIT K CONTROL BOARD KIT K INTERFACE PANEL KIT

18 RECOVERY SYSTEM SC1500AV16 18

19 RECOVERY SYSTEM SC1500AV NOTE COMMENT LATCH, DRAW 2 3 NOTE COMMENT SCREW, HEX THD TO HD M6X NOTE COMMENT WASHER, FLAT 6,4X12,5 S.S. 4 3 NOTE COMMENT WASHER, FLAT 4,3X9 5 3 NOTE COMMENT RIVET, NYLON TREE PUSH-IN (.25) RECOVERY TANK 7 1 NOTE COMMENT DEBRIS CAGE 8 1 NOTE COMMENT DEBRIS TRAY COVER BACK PANEL GASKET-RECOVERY TANK KIT VAC HOSE ASSY DRAIN HOSE HARNESS-JUMPER SPLASH GUARD 15 1 NOTE COMMENT VACUUM MOTOR SUPPORT GASKET 16 1 NOTE COMMENT GASKET, VACUUM MOTOR CLAMP HOSE SAE 32E NOTE COMMENT WASHER, FLAT XL 5,5X15X1,2 SS COVER.VACUUM MOTOR 20 3 NOTE COMMENT VITI TCEI/SCR, SOC HD 21 1 NOTE COMMENT INSULATION TUBE 22 1 NOTE COMMENT PANEL, ACOUSTIC INSULATION 23 3 NOTE COMMENT PLATE COVER FILTER 25 1 NOTE COMMENT VACUUM MOTOR 3 STAGE 24V (M4) 26 1 NOTE COMMENT GASKET FLOAT SUPPORT 27 1 NOTE COMMENT SUPPORT FLOAT SUPPORT SYSTEM 28 2 NOTE COMMENT FLOAT CAGE 29 2 NOTE COMMENT BALL FLOAT 30 3 NOTE COMMENT NUT, HEX NYL LOC THIN M4 SS 31 6 NOTE COMMENT SCR,PAN PHIL M5X16 SS 32 1 NOTE COMMENT CLAMP, HOSE D.50 K DRAW LATCH KIT K KIT FLOAT CAGE Only for US K DEBRIS CAGE KIT K HOSE CLAMP KIT K VACUUM MOTOR KIT K RECOVERY HARDWARE KIT K VACUUM MOTOR INSULATION KIT

20 SCRUB SYSTEM-20D SC

21 SCRUB SYSTEM-20D SC NOTE COMMENT WASHER, FLAT XL 9X NOTE COMMENT SCREW, HEX THD TO HD M6X NOTE COMMENT SCREW, FLAT SOCKET HEAD 4 1 NOTE COMMENT NUT, HEX NYL LOC THIN M5 5 1 NOTE COMMENT NUT, HEX NYL LOC THIN M8 6 3 NOTE COMMENT WASHER, SPLIT LOCK D NOTE COMMENT WASHER, FLAT 8.4X16X NOTE COMMENT RIVET, NYLON TREE PUSH-IN (.25) 9 1 NOTE COMMENT KEY, SQUARE.25 X 1.44 A MOTOVARIO GEARBOX 15/1 B MOTOR C BRUSH HOUSING ASSEMBLY D COVER AND SCREWS E PLASTIC COVER F CARBON BRUSH 10 1 NOTE COMMENT SCR-SOC HD 5/16-18 X 1.25 ZINC 11 1 NOTE COMMENT SCR-HEX THD FORM M6 X 10MM 12 1 NOTE COMMENT SCR-SOC SHD M6X12MM X M NOTE COMMENT SCR-SOC SHD M8X16MM X M NOTE COMMENT SCR-HEX PLASTIC M X 16MM 15 2 NOTE COMMENT WSH, BOWED.266X.500X DISC BRUSH MOTOR SHAFT DISC BRUSH MOTOR DECK LIFT PLATE WELDMENT LOWER DECK PLATE BRUSH HOUSING SQUEEGEE LINK WELDMENT 22 1 NOTE COMMENT SQUEEGEE PIVOT BLOCK 23 1 NOTE COMMENT BEARING FLANGE 24 1 NOTE COMMENT SQUEEGEE PIVOT WASHER SPACER MOTOR SOLENOID VALVE ASSY KIT SKIRT BRUSH DOUBLE SCRUB BRKT TEE ASSEMBLY HOSE BARB 90 DEG HOSE PVC.500X4.0 E HOSE PVC.500X1.50 E BRUSH PLATE ASSY RT 34 3 NOTE COMMENT SCR, PAN HD THD FORM 35 2 NOTE COMMENT WASHER, FLAT XL 5,5X15X1,2 SS 36 1 NOTE COMMENT KEY CLAMP D.16

22 SCRUB SYSTEM-20D SC NOTE COMMENT SCREW, HEX THD TO HD M8X16 LOCTITE 39 3 NOTE COMMENT SCREW, HEX THD TO HD M8X30 SS 40 3 NOTE COMMENT NUT, HEX NYL LOC THIN M6 SS 41 2 NOTE COMMENT WASHER, FLAT XL SS K SQUEEGEE PIVOT KIT Includes pos K DISC DECK HARDWARE KIT Includes pos. 1-15,33b-c-d,34-36, A PLATE CV24B 33B 1 NOTE COMMENT WSH, FLT STD 10 33C 2 NOTE COMMENT WSH, FLT.266 X.906 X D 4 NOTE COMMENT SCR, PAN PHIL PLASTITE X.38 33E SPRING RETAINER 33F GIMBAL-COLLAR ASSEMBLY 33G SPRING BRUSH HOLDER 33H BRUSH PLATE

23 SCRUB SYSTEM 20D (2) SC

24 SCRUB SYSTEM 20D (2) SC A MOTOVARIO GEARBOX 15/1 B MOTOR C BRUSH HOUSING ASSEMBLY D COVER AND SCREWS E PLASTIC COVER F CARBON BRUSH DISC BRUSH MOTOR

25 SCRUB SYSTEM-REV SC1500AV20 25

26 SCRUB SYSTEM-REV SC1500AV NOTE COMMENT HELICAL SPRING LOCK WASHER 1/4 2 3 NOTE COMMENT SCREW, HEX THD TO HD M6X NOTE COMMENT SCREW, HEX THD TO HD M6X NOTE COMMENT NUT, HEX NYL LOC THIN M5 5 1 NOTE COMMENT NUT, HEX NYL LOC THIN M8 6 2 NOTE COMMENT WASHER, SPLIT LOCK D NOTE COMMENT WASHER, FLAT 6,4X12,5 S.S. 8 4 NOTE COMMENT WASHER, FLAT 8.4X16X NOTE COMMENT SCR-FLT PHIL 1/4-20 X NOTE COMMENT SCR-FLT PHIL LOC 1/4-20 X NOTE COMMENT SCR-HEX HD LOC 1/4-20X NOTE COMMENT RIVET, NYLON TREE PUSH-IN (.25) 13 1 NOTE COMMENT SCR-SOC SHD M6X12MM X M NOTE COMMENT SCR-SOC SHD M8X16MM X M NOTE COMMENT SCR-HEX PLASTIC M X 16MM 16 3 NOTE COMMENT SCR-PAN PHIL LOC SS 1/4-20 X NOTE COMMENT SCR-PAN PHIL LOC SS 1/4-20 X NOTE COMMENT WSH, BOWED.266X.500X NOTE COMMENT TEE, HOSE REV LIFT PLATE WELDMENT SOLENOID VALVE ASSY KIT 22 1 NOTE COMMENT WASHER SQUEEGEE 23 1 NOTE COMMENT BUSHING SQUEEGEE PLATE PIVOT HOUSING REV SQUEEGEE LINK WELDMENT DOUBLE SCRUB BRKT PLATE MOTOR 29 4 NOTE COMMENT ISOLATOR-40 DURO 1/ NOTE COMMENT REDUCER BARB 31 1 NOTE COMMENT BRKT-SQUEEGEE BUSHING CONNECTOR ADAPTOR 33 2 NOTE COMMENT GROMMET 34 1 NOTE COMMENT HOSE,CHEM RESISTANT, 2" 35 1 NOTE COMMENT REDUCER,BARB SHIELD SPLASH GASKET DRIVER PAD DRIVER ASSY 39 2 NOTE COMMENT CLEAR VINYL HOSE 40 3 NOTE COMMENT SCREW, HEX THD TO HD M6X NOTE COMMENT SCR, PAN HD THD FORM 42 2 NOTE COMMENT WASHER, FLAT XL 5,5X15X1,2 SS 43 1 NOTE COMMENT HOSE SOLUTION FLEX

27 SCRUB SYSTEM-REV SC1500AV NOTE COMMENT HOSE CLEAR VINYL 3/8 ID X 11/ NOTE COMMENT NUT, HEX NYL LOC THIN M6 SS 46 2 NOTE COMMENT WASHER, FLAT XL SS 47 2 NOTE COMMENT CLAMP, HOSE STUD STABILIZER SHORT WEIGHT COUNTER ECCENTRIC DRIVER MOTOR MOTOR 24VDC MOTOR BRUSH/SPRING KIT A 1 BEARINGBALL OBS NOTE COMMENT HOSEBARB, 90 DEGREE A 1 RETAINER BEARING 56 2 NOTE COMMENT SCREW 3/8-24 X 1 HEX HEAD 57 7 NOTE COMMENT NUT, SERRATED FLANGE K REV DECK HARDWARE KIT K REV SQUEEGEE PIVOT KIT K ISOLATOR KIT K REV SOLUTION HOSE KIT

28 SOLUTION SYSTEM SC1500AV22 28

29 SOLUTION SYSTEM SC1500AV NOTE COMMENT SCREW, HEX THD TO HD M10X NOTE COMMENT NUT, HEX NYL LOC THIN M5 3 1 NOTE COMMENT NUT, HEX NYL LOC THIN M NOTE COMMENT WASHER, FLAT 8.4X16X NOTE COMMENT SCR, PAN PHIL THD FORM 6-32 X NOTE COMMENT NUT, HEX NYL LOC-THIN SS 3/ NOTE COMMENT SCR-HEX M X 16MM 8 1 NOTE COMMENT SCR-SOC SHD M10X50MM X M NOTE COMMENT WSH, FLT.266 X.906 X SOLUTION TANK NOTE COMMENT TIP PAD FILTER BRACKET INSERT-DRY BRAKE SUPPORT BRKT HINGE ASSEMBLY KIT GROMMET A 1 HOSEBARB 3/8 X 90 DEG ACTUATOR BRKT 19 1 NOTE COMMENT ACTUATOR ASSEMBLY (M3) PIVOT BLOCK 21 1 NOTE COMMENT SPACER ACTUATOR 22 1 NOTE COMMENT RUBBER SOLUTION CAP INSERT-BRASS M ADJUSTMENT PAD CHEMICAL BOTTLE ASSY PROP ROD 27 1 NOTE COMMENT CLIP, PANEL 28 1 NOTE COMMENT BUSHING HOSE CHEM RESISTANT HOSE CHEM RESISTANT PUMP CHEMICAL CHARGER CORD CAP CAP DRY BREAK 1/8 BARB HOSE E NOTE COMMENT HOSE, SPIRAL CABLE TIE E00549 RE409S CAP-RAW WITH TETHER 39 5 NOTE COMMENT WASHER, FLAT XL 5,5X15X1,2 SS 40 5 NOTE COMMENT CLAMP, HOSE 8/9-16CLAMP, HOSE B32HS 41 6 NOTE COMMENT SCR, PAN PHIL M5X12 SS 42 1 NOTE COMMENT SCR, PAN PHIL M6X20 SS SUPPORT CABLE

30 SOLUTION SYSTEM SC1500AV NOTE COMMENT GASKET BUZZER 5-32V 46 1 NOTE COMMENT BALL VALVE NOTE COMMENT FILTER, WATER 48 1 NOTE COMMENT BALL VALVE 49 8 NOTE COMMENT SCREW, HEX THD TO HD M8X30 SS 50 1 NOTE COMMENT NUT, HEX NYL LOC THIN M6 SS 51 2 NOTE COMMENT SCR, PAN PHIL M4X10 SS 52 1 NOTE COMMENT WASHER, FLAT XL SS 53 4 NOTE COMMENT SCR,PAN PHIL M5X16 SS 54 1 NOTE COMMENT HOSE, SOLUTION K SOLUTION DRAIN KIT K SOLUTION HOSE KIT K SOLUTION FILTER KIT K SOLUTION CAP KIT K ACTUATOR KIT K TIP PAD KIT K SOLUTION HARDWARE KIT 15A HINGE PIN 15B HINGE WELDMENT 15C HINGE BRACKET 15D BEARING FLANGE

31 SQUEEGEE SYSTEM SC1500AV24 31

32 SQUEEGEE SYSTEM SC1500AV NOTE COMMENT WASHER, FLAT 6,4X12,5 S.S. 2 2 NOTE COMMENT PIN-COTTER 1/8 X NOTE COMMENT NUT-HEX JAM SS 3/ NOTE COMMENT WSH-FLT.328 X.563 X NOTE COMMENT SQUEEGEE CASTING NOTE NOTE COMMENT SQUEEGEE COVER 7 2 NOTE COMMENT SQUEEGEE LIFT BRACKET 8 1 NOTE COMMENT SQUEEGEE BRACKET 9 2 NOTE COMMENT SQUEEGEE PLATE 10 1 NOTE COMMENT BLADE-SQUEEGEE PU FRONT NOTE NOTE COMMENT BLADE-SQUEEGEE RED GUM FRONT NOTE NOTE COMMENT BLADE-SQUEEGEE PU REAR NOTE NOTE COMMENT BLADE-SQUEEGEE RED GUM REAR NOTE NOTE COMMENT CASTER WHEEL 13 2 NOTE COMMENT ROLLER WHEEL 14 1 NOTE COMMENT SQUEEGEE MOUNT BRKT 15 1 NOTE COMMENT PIVOT PIN 16 4 NOTE COMMENT RETAINING RING 17 1 NOTE COMMENT STRAP-SQUEEGEE REAR 18 4 NOTE COMMENT KNOB ASSEMBLY 19 1 NOTE COMMENT LATCH-T TAB ASSY 20 1 NOTE COMMENT ROLLER WHEEL 21 2 NOTE COMMENT PIN-CLEVIS.312 X NOTE COMMENT PIN COVER-6MM 23 2 NOTE COMMENT NUT, HEX NYL LOC THIN M4 SS 24 3 NOTE COMMENT WASHER 8X24X2 UNI 6593 SS 25 6 NOTE COMMENT SCREW, HEX THD TO HD M6X16 SS 26 2 NOTE COMMENT SPRING ACC. LID LH 27 1 NOTE COMMENT VITI TCEI/SCR, SOC HD 28 2 NOTE COMMENT WASHER, FLAT 5.3X10X1 SS 29 7 NOTE COMMENT NUT, HEX NYL LOC THIN M6 SS 30 2 NOTE COMMENT SCR, PAN PHIL M4X10 SS 31 2 NOTE COMMENT SCREW, HEX THD TO HD M5X20 SS K SQUEEGEE BLADE PU KIT K SQUEEGEE BLADE RED GUM KIT K SQUEEGEE HARDWARE KIT K SQUEEGEE ASSY KIT K SQUEEGEE KNOBS KIT K SQUEEGEE WHEELS KIT K SQUEEGEE STRAP KIT K SQUEEGEE MOUNT BRKT KIT

33 LADDER DIAGRAM SC1500AV26 33

34 LADDER DIAGRAM SC1500AV26 34 A1 1 NOTE COMMENT Control Board E SPEED CONTROLLER E BATTERY CHARGER 24V 25A F FUSE 150 AMP H BUZZER 5-32V K SOLID STATE RELAY K CONTACTOR 24V 100 AMP L SOLENOID VALVE ASSEMBLY M PUMP CHEMICAL M ACTUATOR ASSEMBLY KIT M MOTOR VACUUM 3ST 24V 420W KIT M DISC BRUSH MOTOR M MOTOR 24VDC R POTENTIOMETER 100K S SWITCH KEY WITH CAP S2 1 NOTE COMMENT Switch-Sealed (part of Switch Harness ) S DISCONNECT-EMERGENCY S5 1 NOTE COMMENT Switch-Sealed (part of Switch Harness ) Y1 1 NOTE COMMENT Electrical Brake (part of Drive Wheel Motor BT1 1 NOTE COMMENT Battery CB CIRCUIT BREAKER 5 AMP CB CIRCUIT BREAKER 20 AMP CB CIRCUIT BREAKER-25 AMP

35 LADDER DIAGRAM 2 SC1500AV28 35

36 LADDER DIAGRAM 2 SC1500AV28 36 A1 1 NOTE COMMENT Control Board E SPEED CONTROLLER E BATTERY CHARGER 24V 25A F FUSE 150 AMP H BUZZER 5-32V K SOLID STATE RELAY K CONTACTOR 24V 100 AMP L SOLENOID VALVE ASSEMBLY M PUMP CHEMICAL M ACTUATOR ASSEMBLY KIT M MOTOR VACUUM 3ST 24V 420W KIT M DISC BRUSH MOTOR M MOTOR 24VDC R POTENTIOMETER 100K S SWITCH KEY WITH CAP S2 1 NOTE COMMENT Switch-Sealed (part of Switch Harness ) S DISCONNECT-EMERGENCY S5 1 NOTE COMMENT Switch-Sealed (part of Switch Harness ) Y1 1 NOTE COMMENT Electrical Brake (part of Drive Wheel Motor BT1 1 NOTE COMMENT Battery CB CIRCUIT BREAKER 5 AMP CB CIRCUIT BREAKER 20 AMP CB CIRCUIT BREAKER-25 AMP

37 OPTIONAL KITS AND ACCESSORIES SC1500AV30 37

38 OPTIONAL KITS AND ACCESSORIES SC1500AV CHARGER BATTERY ON BOARD EU KIT KIT SHELF CHARGER US US only CONTROL BOARD KIT INTERFACE PANEL KIT SQUEEGEE BLADE PU KIT SQUEEGEE BLADE RED GUM KIT INDICATOR BATTERY LEVEL PROGRAMMER 1311NP USER PROGRAMMER CABLE ECOFLEX BOTTLE ASSY CHEMICAL INJECTION EU KIT PAD HOLDER-20 3 LUG DISC BRUSH-20 MAGNAGRIT 3 LUG DISC BRUSH-20 DYNA GRIT 3 LUG DISC BRUSH-20 AGLITE 3 LUG DISC BRUSH-20 PROLENE 3 LUG DISC BRUSH-20 PROLITE 3 LUG DISC BRUSH-20 UNION MIX 3 LUG DISC BRUSH-20 MIDGRIT 3 LUG DISC BRUSH-20 MIDLITE 3 LUG PADS CS 20 BLACK THIN CS/5EA PAD MM ECO BROWN 5PCS PADS CS 20 BLUE 51 CS/5EA VELCRO 2 SIDED PAD MAROON SPP20 CS/10EA PAD MICRO FIBER PAD MM ECO RED 5PCS PADS CS 20 WHITE 51 CS/5EA

39 RECOMMENDED SPARE PARTS SC1500AV32 39

40 RECOMMENDED SPARE PARTS SC1500AV MOUNTING TAB BAR-LINKAGE BATTERY TRAY STEERING SHAFT LINK BAR STEERING SHAFT WELDT SPINDLE MOUNT WELDMENT COLLAR CHASSIS WELDMENT HARNESS-DRIVE MOTOR SPROCKET-11 TOOTH BEARING -FLANGE BLOCK BEARING BATTERY CHARGER 24V 25A UNIVERSAL JOINT KIT REAR WHEEL KIT BEARING BLOCK KIT CHASSIS HARDWARE KIT DRIVE WHEEL MOTOR KIT WHEEL AND BEARING KIT SPROCKET AND CHAIN KIT DRIVE WHEEL HARDWARE KIT FRONT WHEEL BEARINGS KIT CONTROL PANEL SHAFT STEERING SHAFT HEX BRACKET-PROP ROD STEERING WHEEL DRIVE WHEEL FRAME WELDT SPINDLE WELDT STEERING PLATE CHAIN-ROLLER UNIVERSAL JOINT KIT DRAW LATCH KIT CONTROL HARDWARE KIT HARNESS-MAIN SOLID STATE RELAY ELECTRICAL PANEL SPEED CONTROLLER DISCONNECT-EMERGENCY CABLE-POWER HANDLE CIRCUIT BREAKER 5 AMP

41 RECOMMENDED SPARE PARTS SC1500AV POTENTIOMETER 100K CABLE ASSY.1 X FUSE 150 AMP CIRCUIT BREAKER 20 AMP INSULATED STANDOFF CIRCUIT BREAKER-25 AMP CONNECTOR ASM CONTACTOR 24V 100 AMP SWITCH KEY WITH CAP 54 L L CLAMP BATTERY PLUS CLAMP BATTERY MINUS A 1 KNOB CONTROL ENCORE BAT TERMINAL COVER RED BAT TERMINAL COVER BLK CABLE-POWER RED CABLE-POWER BLACK BOOT BATTERY POST CABLE TIE E00549 RE438BA A 1 CABLESERIES5/16RING W/BOOTS ELECTRICAL HARDWARE KIT CONTROL BOARD KIT INTERFACE PANEL KIT PLATFORM-UPPER PEDAL-SAFETY FOOT PEDAL PLATFORM-BOTTOM COMPRESSION SPRING SWITCH HARNESS GROMMET.687 E GROMMET E PLATFORM ASSEMBLY KIT RECOVERY TANK BACK PANEL GASKET-RECOVERY TANK KIT VAC HOSE ASSY DRAIN HOSE HARNESS-JUMPER SPLASH GUARD CLAMP HOSE SAE 32E COVER.VACUUM MOTOR FILTER DRAW LATCH KIT KIT FLOAT CAGE Only for US

42 RECOMMENDED SPARE PARTS SC1500AV DEBRIS CAGE KIT HOSE CLAMP KIT VACUUM MOTOR KIT RECOVERY HARDWARE KIT VACUUM MOTOR INSULATION KIT DISC BRUSH MOTOR SHAFT DISC BRUSH MOTOR DECK LIFT PLATE WELDMENT LOWER DECK PLATE BRUSH HOUSING SQUEEGEE LINK WELDMENT SPACER MOTOR SOLENOID VALVE ASSY KIT SKIRT BRUSH DOUBLE SCRUB BRKT TEE ASSEMBLY HOSE BARB 90 DEG HOSE PVC.500X4.0 E HOSE PVC.500X1.50 E BRUSH PLATE ASSY RT PLATE CV24B SPRING RETAINER GIMBAL-COLLAR ASSEMBLY SPRING BRUSH HOLDER BRUSH PLATE CLAMP D MOTOVARIO GEARBOX 15/ MOTOR BRUSH HOUSING ASSEMBLY COVER AND SCREWS PLASTIC COVER CARBON BRUSH SQUEEGEE PIVOT KIT DISC DECK HARDWARE KIT DISC DECK ASSY 20 KIT REV LIFT PLATE WELDMENT SOLENOID VALVE ASSY KIT PLATE PIVOT HOUSING REV SQUEEGEE LINK WELDMENT DOUBLE SCRUB BRKT PLATE MOTOR CONNECTOR ADAPTOR

43 RECOMMENDED SPARE PARTS SC1500AV SHIELD SPLASH GASKET DRIVER PAD DRIVER ASSY STUD STABILIZER SHORT WEIGHT COUNTER ECCENTRIC DRIVER MOTOR MOTOR 24VDC MOTOR BRUSH/SPRING KIT A 1 BEARINGBALL OBS A 1 RETAINER BEARING REV DECK ASSY KIT REV DECK HARDWARE KIT REV SQUEEGEE PIVOT KIT ISOLATOR KIT REV SOLUTION HOSE KIT SOLUTION TANK FILTER BRACKET SUPPORT BRKT HINGE ASSEMBLY KIT HINGE PIN HINGE WELDMENT HINGE BRACKET BEARING FLANGE GROMMET A 1 HOSEBARB 3/8 X 90 DEG Replaces ACTUATOR BRKT PIVOT BLOCK INSERT-BRASS M ADJUSTMENT PAD PROP ROD HOSE E CABLE TIE E00549 RE409S CAP-RAW WITH TETHER BUZZER 5-32V INSERT-DRY BRAKE CHEMICAL BOTTLE ASSY HOSE CHEM RESISTANT HOSE CHEM RESISTANT PUMP CHEMICAL CHARGER CORD CAP CAP DRY BREAK 1/8 BARB

44 RECOMMENDED SPARE PARTS SC1500AV SUPPORT CABLE SOLUTION DRAIN KIT SOLUTION HOSE KIT SOLUTION FILTER KIT SOLUTION CAP KIT ACTUATOR KIT TIP PAD KIT SOLUTION HARDWARE KIT REFILLING HOSE KIT SQUEEGEE BLADE PU KIT SQUEEGEE BLADE RED GUM KIT SQUEEGEE HARDWARE KIT SQUEEGEE ASSY KIT SQUEEGEE KNOBS KIT SQUEEGEE WHEELS KIT SQUEEGEE STRAP KIT SQUEEGEE MOUNT BRKT KIT DECAL SC1500 KIT DECAL SC1500 REV KIT KIT SHELF CHARGER US US only

45 BRUSH SELECTOR GUIDE SC1500AV34 45

46 BRUSH SELECTOR GUIDE SC1500AV PAD MM ECO BROWN 5PCS PAD HOLDER-20 3 LUG DISC BRUSH-20 MAGNAGRIT 3 LUG DISC BRUSH-20 DYNA GRIT 3 LUG DISC BRUSH-20 AGLITE 3 LUG DISC BRUSH-20 PROLENE 3 LUG DISC BRUSH-20 PROLITE 3 LUG DISC BRUSH-20 UNION MIX 3 LUG DISC BRUSH-20 MIDGRIT 3 LUG DISC BRUSH-20 MIDLITE 3 LUG PADS CS 20 BLUE 51 CS/5EA PADS CS 20 BLACK THIN CS/5EA

47 PAD SELECTOR GUIDE SC1500AV36 47

48 PAD SELECTOR GUIDE SC1500AV PAD MM ECO RED 5PCS VELCRO 2 SIDED PAD MAROON SPP20 CS/10EA PAD MICRO FIBER PADS CS 20 WHITE 51 CS/5EA

49 SQUEEGEE BLADE SELECTOR GUIDE SC1500AV38 49

50 SQUEEGEE BLADE SELECTOR GUIDE SC1500AV38 50

51 ONBOARD CHARGER KIT-EU IS

52 ONBOARD CHARGER KIT-EU IS CHARGER BATTERY ON BOARD EU KIT 1 L SCREW M5X16 UNI7687 SS WASHER 5X15 UNI6593 SS SUPPORT CABLE BATTERY CHARGER 24V 25A CABLE TIE E CABLE EXTENSION FOR CHARGER EU CABLE EXTENSION UK PLUG 8 L WASHER 6X18X1.5 UNI6593 SS NUT SELF L. M6 UNI NUT SELF L. M5 UNI7474

SC1500. PARTS LIST Advance MODELS , /12 revised 9/13 FORM NO

SC1500. PARTS LIST Advance MODELS , /12 revised 9/13 FORM NO SC500 PARTS LIST Advance MODELS 5604000, 560400 / revised 9/3 FORM NO. 560459 PARTS LIST revised 6/3 GENERAL VIEW 3 4 7 6 8 5 Item Ref. No. Qty Description Chassis System Control System 3 Electrical System

More information

Advenger 2800ST, 3400ST

Advenger 2800ST, 3400ST 2800ST, 3400ST PARTS LIST Advance MODELS 56601000, 56601001, 56601002, 56601003, 56601004 56601005, 56601006, 56601007, 56601008, 56601009, 56601010, 56601011 56601012, 56601013, 56601019, 56601020 11/08

More information

SC1500 PARTS LIST MODELS , /2012 revised 7/2015 FORM NO REV F

SC1500 PARTS LIST MODELS , /2012 revised 7/2015 FORM NO REV F SC500 PARTS LIST MODELS 5604000, 560400 /0 revised 7/05 FORM NO. 560459 REV F PARTS LIST revised 6/03 GENERAL VIEW 3 4 7 6 8 5 Item Ref. No. Qty Description Chassis System Control System 3 Electrical System

More information

SC1500. PARTS LIST Advance MODELS , /12 revised 6/13 FORM NO

SC1500. PARTS LIST Advance MODELS , /12 revised 6/13 FORM NO SC500 PARTS LIST Advance MODELS 5604000, 560400 / revised 6/3 FORM NO. 560459 revised 6/3 GENERAL VIEW 3 4 7 6 8 5 Item Ref. No. Qty Description Chassis System Control System 3 Electrical System 4 Recovery

More information

SA40. Parts List Model: Form No /2016 revised 7/2016 REV B

SA40. Parts List Model: Form No /2016 revised 7/2016 REV B SA40 Parts List Model: 5604487 Form No. 5604653 /06 revised 7/06 REV B PARTS LIST GENERAL VIEW 3 4 6 7 5 Item Ref. No. Qty Description Chassis System Control System 3 Electrical System 4 Recovery System

More information

SC1500 Parts List. 11/2012 revised 4/2018 REV M Form no Models: (SC D) Obsolete Models: (SC D EcoFlex)

SC1500 Parts List. 11/2012 revised 4/2018 REV M Form no Models: (SC D) Obsolete Models: (SC D EcoFlex) SC500 Parts List /0 revised 4/08 REV M Form no. 560459 Models: 560400(SC500-5D) Obsolete Models: 5604003(SC500-5D EcoFlex) PARTS LIST revised 6/03 GENERAL VIEW 3 4 6 7 5 Item Ref. No. Qty Description Chassis

More information

SA40. Parts List Model:

SA40. Parts List Model: SA40 Parts List Model: 5604487 PARTS LIST GENERAL VIEW 3 4 6 7 5 Item Ref. No. Qty Description Chassis System Control System 3 Electrical System 4 Recovery System Item Ref. No. Qty Description 5 Scrub

More information

Advolution 2710 PARTS LIST MODELS , , /06 revised 5/09 FORM NO

Advolution 2710 PARTS LIST MODELS , , /06 revised 5/09 FORM NO PARTS LIST MODELS 56422000, 56422002, 56422184 3/06 revised 5/09 06-3 09-5 TABLE OF CONTENTS 1 DESCRIPTION PAGE Body System... 2-3 Chassis System... 4-5 Decal System... 6-7 Electrical System... 8-9 Pad

More information

BR 755, BR 855. Model: BR755 BR755C BR855. Part List US-English

BR 755, BR 855. Model: BR755 BR755C BR855. Part List US-English Model: BR755 BR755C BR855 Part List US-English Table of Contents Chassis system 3 Control system 6 Decal system 9 Electrical system 11 Recovery system 14 Scrub system-cylindrical 16 Scrub system-cylindrical-skirt

More information

Advolution 2710 UHR

Advolution 2710 UHR Advolution 2710 UHR 70-1700 PARTS LIST Advance MODELS 56422000, 56422002, 56422184 Nilfisk MODEL 56422001 3/06 revised 8/08 SECTION 5.9.1 06-3 TABLE OF CONTENTS Advolution 2710 / UHR 70-1700 D 5.9.1 1

More information

SC750, SC800 SC750 ST, SC800 ST

SC750, SC800 SC750 ST, SC800 ST SC750, SC800 SC750 ST, SC800 ST PARTS LIST Advance Models: 56112000(SC750-26D), 56112004(SC750-28D) 56112006(SC750-28C), 56112012(SC750 ST-26D) 56112013(SC750 ST-28C), 56112016(SC800-28D) 56112018(SC800-28C),

More information

SC750, SC800 SC750 ST, SC800 ST

SC750, SC800 SC750 ST, SC800 ST SC750, SC800 SC750 ST, SC800 ST PARTS LIST Advance Models: 56112000(SC750-26D), 56112004(SC750-28D) 56112006(SC750-28C), 56112012(SC750 ST-26D) 56112013(SC750 ST-28C), 56112016(SC800-28D) 56112018(SC800-28C),

More information

SC750, SC800 SC750 ST, SC800 ST

SC750, SC800 SC750 ST, SC800 ST SC750, SC800 SC750 ST, SC800 ST PARTS LIST Advance Models: 56112000(SC750-26D), 56112004(SC750-28D) 56112006(SC750-28C), 56112012(SC750 ST-26D) 56112013(SC750 ST-28C), 56112016(SC800-28D) 56112018(SC800-28C),

More information

SelectScrub 17. PARTS LIST Kent MODEL This parts list is for machines after serial number /99 revised 8/02 FORM NO.

SelectScrub 17. PARTS LIST Kent MODEL This parts list is for machines after serial number /99 revised 8/02 FORM NO. SelectScrub PARTS LIST Kent MODEL 530300 This parts list is for machines after serial number 959 3/99 revised /0 99-3 TABLE OF CONTENTS SelectScrub DESCRIPTION PAGE Chassis System... -3 Handle System...

More information

VacRide 3400, 3400C. PARTS LIST Advance MODELS , /09 revised 8/11 FORM NO

VacRide 3400, 3400C. PARTS LIST Advance MODELS , /09 revised 8/11 FORM NO PARTS LIST Advance MODELS 5660000, 5660001 10/09 revised 8/11 09-10 TABLE OF CONTENTS 11-8 1 DESCRIPTION PAGE Chassis... -3 Decal System... -5 Deck System... 6-7 Electrical System... 8-9 Front Wheel Assembly...

More information

Convertamatic 285LX Hydro-Retriever 285HD Lynx 285

Convertamatic 285LX Hydro-Retriever 285HD Lynx 285 Convertamatic 285LX Hydro-Retriever 285HD Lynx 285 PARTS LIST Advance MODELS 56391007(285LX) 56391008(285HD & Lynx) All models covered in this manual are Obsolete. This parts list is for machines after

More information

Adhancer BA 855 TRIO EDS

Adhancer BA 855 TRIO EDS Adhancer BA 855 TRIO EDS PARTS LIST Advance Models: 56316000(W28-C), 56316001(W32-C) Nilfisk Models: 56316014(BA 855 TRIO EDS ) 3/06 revised 4/08 06-3 TABLE OF CONTENTS 1 DESCRIPTION PAGE Chassis System...

More information

Convertamatic 265LX Hydro-Retriever 265HD

Convertamatic 265LX Hydro-Retriever 265HD Convertamatic 265LX Hydro-Retriever 265HD PARTS LIST Advance MODELS 56393670, 56393675 This parts list is for machines after serial number 1002647 revised 8/00 Form Number 56042286 revised 5/00 FORM NO.

More information

SC1500 Parts List. 11/2012 revised 9/2018 REV M Form no Model No: (X20D) (X20R)

SC1500 Parts List. 11/2012 revised 9/2018 REV M Form no Model No: (X20D) (X20R) SC500 Parts List /0 revised 9/08 REV M Form no. 560459 Model No: 5604000 (X0D) 560400 (X0R) PARTS LIST revised 6/03 GENERAL VIEW 3 4 7 6 8 5 Item Ref. No. Qty Description Chassis System Control System

More information

Adgressor, Adgressor EcoFlex

Adgressor, Adgressor EcoFlex , EcoFlex PARTS LIST Standard Models: 56390900(2820D), 56390904(3220D), 56390902(2820C), 56390906(3220C) 56390908(3520D), 56390912(3820D), 56390910(3520C), 56390914(3820C) Obsolete AXP Models: 56390903(2820C-AXP),

More information

Condor BR 1100S, 1300S

Condor BR 1100S, 1300S Condor BR 1100S, 1300S PARTS LIST Advance Models: 56413000(4030D), 56413001(4030C / w/sweep system), 56413891(4030C / w/o sweep system) 56413002(4530D), 56413003(4530C / w/sweep system), 56413892(4530C

More information

Adfinity TM 17ST / 20ST Adfinity TM X20R

Adfinity TM 17ST / 20ST Adfinity TM X20R Adfinity TM 7ST / 0ST Adfinity TM X0R PARTS LIST Advance models: 908 76 00 908 76 00 90879000 (6)0- 007-0 TABLE OF CONTENTS 00-009-06 Adfinity 7ST / 0ST / X0R DESCRIPTION PLAN GENERAL VIEW - 3 SOLUTION

More information

MODELS: (4800), (4300) (4300 AXP), (4800 AXP)

MODELS: (4800), (4300) (4300 AXP), (4800 AXP) PARTS LIST Advance MODELS: 56303000 (4800), 56303001 (4300) 56303591 (4300 AXP), 56303592 (4800 AXP) 3/04 revised 3/11 04-3 08-11 TABLE OF CONTENTS DESCRIPTION PAGE Chassis System... 2-3 Chassis System

More information

AquaPLUS AquaPLUS AXP

AquaPLUS AquaPLUS AXP AquaPLUS AquaPLUS AXP Parts List Advance Models: 56317001, 56317002 4/07 revised 8/07 07-4 TABLE OF CONTENTS 1 DESCRIPTION PAGE Chassis System... 2-3 Decal System... 4-5 Recovery System... 6-7 Scrub System-Cylindrical...

More information

BR 755, BR 855. Model: BR755 BR755C BR855. Part List English

BR 755, BR 855. Model: BR755 BR755C BR855. Part List English Model: BR755 BR755C BR855 Part List English Table of Contents Chassis system 3 Control system 6 Decal system 9 Electrical system 11 Recovery system 14 Scrub system-cylindrical 16 Scrub system-cylindrical-skirt

More information

PA R O B E Reinigungsmaschinen Hotline: 087-701 Moltkestraße 1 8981 Altenstadt-Illereichen Tel.: 0 8 7 / 7 01 Fax 0 8 7 / 7 0 info@wap-nilfisk-alto-shop.de www.wap-nilfisk-alto-shop.de 018.01.17 TABLE

More information

Hydro-Retriever 2052 CR 1300

Hydro-Retriever 2052 CR 1300 Hydro-Retriever 2052 CR 1300 PARTS LIST Advance MODELS 565950(battery) 5659505(battery / Hydro-Max II) Nilfisk MODELS 5659992(battery) 565999(battery / Hydro-Max II) /99 revised 9/05 BOOK E SECTION 9.9.1

More information

SCRUBTEC 985. PARTS LIST Model /11 FORM NO

SCRUBTEC 985. PARTS LIST Model /11 FORM NO PARTS LIST Model 56381796 2/11 11-2 TABLE OF CONTENTS 1 DESCRIPTION PAGE Chassis System... 2-3 Chassis System (Squeegee Linkage Assy)... 4-5 Decal System... 6-7 Recovery System... 8-9 Scrub System...

More information

Captor 4300, 4800, 5400

Captor 4300, 4800, 5400 PARTS LIST Obsolete Advance MODELS 56304000, 56304001, 56304002, 56304003, 56304004, 56304005, 56304006, 56304007, 56304008 Advance MODELS 56306050, 56306051, 56306052, 56306053, 56306054 56306055, 56306056,

More information

CR 1100, CR 1200, CR 1400

CR 1100, CR 1200, CR 1400 CR 1100, CR 1200, CR 1400 PARTS LIST Obsolete Nilfisk MODELS 56304009, 56304010, 56304011, 56304012, 56304013, 56304014, 56304015, 56304016, 56304017 2/09 revised 11/10 Active Nilfisk MODELS 56306059,

More information

Adgressor, Adgressor EcoFlex

Adgressor, Adgressor EcoFlex , EcoFlex PARTS LIST Standard Models: 56390900(2820D), 56390904(3220D), 56390902(2820C), 56390906(3220C) 56390908(3520D), 56390912(3820D), 56390910(3520C), 56390914(3820C) Obsolete AXP Models: 56390903(2820C-AXP),

More information

SC450 PARTS LIST. Advance models: (1)

SC450 PARTS LIST. Advance models: (1) SC450 PARTS LIST Advance models: 9087331020 9099603000(1)2012-08 TABLE OF CONTENTS ENG PAGE GENERAL VIEW 2-3 SOLUTION TANK 4-5 RECOVERY TANK 6-7 HANDLE BAR AND WHEELS 8-9 SOLUTION SYSTEM 10-11 SQUEEGEE

More information

Adhancer BR 800S TRIO EDS

Adhancer BR 800S TRIO EDS Adhancer BR 800S TRIO EDS PARTS LIST Advance Models: 56316025 (R28-C), 56316026 (R32-C) Nilfisk Models: 56316038 (BR 800S TRIO EDS ) 7/06 revised 3/08 08-3 Common Kits **# 56314753 1 Kit, On-Board Charger

More information

Advenger 2800ST, 3400ST

Advenger 2800ST, 3400ST Advenger 800ST, 300ST PARTS LIST ACTIVE MODELS: 5660000(805D), 5660003(800D ST), 566000(300D ST) 5660005(X805D), 5660006(X305D), 5660007(X805C) 56600(X805D-C), 56600(X305D-C), 566003(X805C-C) 566089(X805R-C),

More information

LARGE AUTOSCRUBBER. Parts List Models: , ,

LARGE AUTOSCRUBBER. Parts List Models: , , LARGE AUTOSCRUBBER Parts List Models: 56381796, 56381825, 56381828 Form No. 56042584 2/2011 revised 8/2015 REV C revised 10/2011 PARTS LIST TABLE OF CONTENTS DESCRIPTION PAGE Chassis System... 2-3 Chassis

More information

Adhancer BR 800S TRIO EDS

Adhancer BR 800S TRIO EDS Adhancer BR 800S TRIO EDS PARTS LIST Advance Models: 56316025 (R28-C), 56316026 (R32-C) Nilfisk Models: 56316038 (BR 800S TRIO EDS ) 7/06 revised 2/07 SECTION 13.9.1 06-7 TABLE OF CONTENTS Adhancer /

More information

AquaRide, AquaRide AXP

AquaRide, AquaRide AXP PARTS LIST Advance MODELS 56314009, 56316515(AXP ) 2/03 revised 11/08 Kits * 56314753 A/R Kit, On-Board Charger TSBUS2004-872 / TSBUS2008-984 * 56314301 A/R Kit, Seat Armrests * 56314302 A/R Kit, Warning

More information

Klenzor 16 Klenzor 18 MPH

Klenzor 16 Klenzor 18 MPH Klenzor 16 Klenzor 18 MPH PARTS LIST Kent MODELS 56265004(16), 56265005(18) Simple. Clean. 12/04 revised 7/09 04-12 07-4 TABLE OF CONTENTS Klenzor 16, 18 MPH 1 DESCRIPTION PAGE Base System... 2-3 Brush

More information

ES4000. PARTS LIST Advance MODELS , /11 FORM NO

ES4000. PARTS LIST Advance MODELS , /11 FORM NO PARTS LIST Advance MODELS 56344200, 56344210 3/11 03-11 TABLE OF CONTENTS 1 DESCRIPTION PAGE Chassis System-1... 2-3 Chassis System-2... 4-5 Decal System... 6-7 Deck System... 8-9 Shoe Linkage Assy...

More information

Convertamatic BA 625, 725, 825

Convertamatic BA 625, 725, 825 Convertamatic BA 625, 725, 825 Parts List Advance Models: 56315000(24D-C), 56315001(26D), 56315002(28D), 56315003(24C-C), 56315004(28D-C), 56315005(28C-C), 56315006(X24D-C), 56315007(X24C-C), 56315008(26D-C),

More information

Clean Track S16, L18. Parts List Models: (S16), (L18) Form No /11

Clean Track S16, L18. Parts List Models: (S16), (L18) Form No /11 Clean Track S6, L8 Parts List Models: 56382723 (S6), 56382724 (L8) Form No. 56042595 / TABLE OF CONTENTS DESCRIPTION PAGE Base System... 2-3 Brush System... 4-5 Decal System... 6-7 Handle System 6...

More information

Warrior ST, Warrior AXP BA 755, BA 855

Warrior ST, Warrior AXP BA 755, BA 855 Warrior ST, Warrior AXP BA 755, BA 855 PARTS LIST Advance Models: 56315036(28D), 56315037(32D), 56315038(28C) 56315039(32C-C), 56315040, 56307250(X28D-C), 56315041(X32D-C) 56315538(28D-C), 56315539(32D-C),

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

Clean Track L24 Parts List Model:

Clean Track L24 Parts List Model: Clean Track L24 Parts List Model: 56317170 Form No. 56042598 4/12 TABLE OF CONTENTS DESCRIPTION PAGE Chassis System... 2-3 Decal System... 4-5 Recovery System... 6-7 Scrub System... 8-9 Solution System-Electrical-1...

More information

Warrior ST, Warrior AXP

Warrior ST, Warrior AXP Warrior ST, Warrior AXP PARTS LIST Advance Models: 56315036(28D), 56315037(32D), 56315038(28C) 56315039(32C-C), 56315040, 56307250(X28D-C), 56315041(X32D-C) 56315538(28D-C), 56315539(32D-C), 56315540(28C-C),

More information

ES300 Parts List. 7/2015 REV A Form no Models: (240V)

ES300 Parts List. 7/2015 REV A Form no Models: (240V) ES00 Parts List 7/2015 REV A Form no. 56042642 Models: 5626550 (240V) TABLE OF CONTENTS DESCRIPTION PAGE Base System... 2- Decal System... 4-5 Handle System... 6-7 Recovery System... 8-9 Solution System-1...

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

SC900 ST. PARTS LIST Models: (SC900 ST-28D) (SC900 ST-34D), (SC900 ST-32C) 1/2016 FORM NO REV A

SC900 ST. PARTS LIST Models: (SC900 ST-28D) (SC900 ST-34D), (SC900 ST-32C) 1/2016 FORM NO REV A SC900 ST PARTS LIST Models: 60(SC900 ST-8D) 60(SC900 ST-D), 60(SC900 ST-C) /06 FORM NO. 606 REV A PARTS LIST GENERAL VIEW 6 9 0 8 7 Kit Item 6 7 8 9 0 ii Ref. No. Qty Description Chassis System Control

More information

EX40 16ST, EX40 18LX. Parts List Models: (EX40 16ST), (EX40 18LX) Form No /2015 revised 1/2018 REV F

EX40 16ST, EX40 18LX. Parts List Models: (EX40 16ST), (EX40 18LX) Form No /2015 revised 1/2018 REV F EX40 16ST, EX40 18LX Parts List Models: 56265504 (EX40 16ST), 56265505 (EX40 18LX) Form No. 56042643 7/2015 revised 1/2018 REV F revised 6/2017 PARTS LIST TABLE OF CONTENTS DESCRIPTION PAGE Base System...

More information

RIDER AUTOSCRUBBER. Parts List Models: (28D), (34D OBC), (34D) (28B), (28B OBC), (28D OBC)

RIDER AUTOSCRUBBER. Parts List Models: (28D), (34D OBC), (34D) (28B), (28B OBC), (28D OBC) RIDER AUTOSCRUBBER Parts List Models: 564000 (8D), 56400 (34D OBC), 56400 (34D) 564003 (8B), 564009 (8B OBC), 56400 (8D OBC) Form No. 5604589 6/0 revised /07 REV I PARTS LIST 5/04 GENERAL VIEW 4 5 3 7

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393001 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

FM40 ST, FM40 LX. Parts List Models: ,

FM40 ST, FM40 LX. Parts List Models: , FM40 ST, FM40 LX Parts List Models: 56105618, 56105620 Form No. 56042636 2/2015 revised 12/2017 REV D PARTS LIST TABLE OF CONTENTS DESCRIPTION PAGE General View and Options... 1 Handle Assy... 2-3 Wiring

More information

SelectScrub 27. PARTS LIST Kent MODEL This model is obsolete. 4/99 revised 2/05 FORM NO (083399P-1)

SelectScrub 27. PARTS LIST Kent MODEL This model is obsolete. 4/99 revised 2/05 FORM NO (083399P-1) PARTS LIST Kent MODEL 56636998 This model is obsolete. 4/99 revised 2/05 (083399P-1) 22 RECOMMENDED SPARE PARTS 99-4 04-6 Ref. No. Qty Description 56035302 1 Hose, Squeegee Blk 56035129 1 Hose, Tank Blk

More information

Retriever 134B. PARTS LIST Advance MODEL This parts list is for machines after serial number /96 revised 7/02 FORM NO.

Retriever 134B. PARTS LIST Advance MODEL This parts list is for machines after serial number /96 revised 7/02 FORM NO. PARTS LIST Advance MODEL 56467215 This parts list is for machines after serial number 1118383 3/96 revised 7/02 96-3 TABLE OF CONTENTS 3 DESCRIPTION PAGE Handle Assembly... 4-5 Chassis and Housing... 6-7

More information

For cleaning machines, parts & supplies click/visit This parts list is for machines after seiral number

For cleaning machines, parts & supplies click/visit  This parts list is for machines after seiral number PARTS LIST Advance MODELS 56264058, 56264001, 56264059, 56264060, 56264061, 56264062 This parts list is for machines after seiral number 1006184 5/94 revised 3/04 94-5 TABLE OF CONTENTS 1 DESCRIPTION

More information

AquaClean 16ST, 16XP, 18FLX, 18ST

AquaClean 16ST, 16XP, 18FLX, 18ST AquaClean 16ST, 16XP, 18FLX, 18ST PARTS LIST Active Models: 5665003(16ST), 5665000(16XP), 5665001(18FLX) Obsolete Model: 5665008(18ST) 11/04 revised 1/14 FORM NO. 560445 REV B 11/008 PARTS LIST TABLE

More information

Pacemaker 17/20 PARTS LIST Advance MODELS ,

Pacemaker 17/20 PARTS LIST Advance MODELS , Pacemaker 17/20 PARTS LIST Advance MODELS 56168100, 56168500 56168505 * This parts list is for machines built after June 1991. Reference note on inside of front cover. 10/96 revised 10/00 Form Number 56042320

More information

Retriever 4600 SR 1600

Retriever 4600 SR 1600 Retriever 600 SR 600 PARTS LIST Advance MODEL 66000 Nilfisk MODEL 6600 / revised 0/0 FORM NUMBER 60 BOOK F SECTION.. - TABLE OF CONTENTS BOOK F Retriever 600 / SR 600 F.. 00- DESCRIPTION PLAN CHASSIS

More information

ES300 ST, ES300 XP, ES400 XLP Parts List

ES300 ST, ES300 XP, ES400 XLP Parts List ES00 ST, ES00 XP, ES00 XLP Parts List 7/05 revised 6/07 REV E Form no. 5606 Model No: 566550 (ES00 ST) 5665500 (ES00 XP) 566550 (ES00 XLP) revised 6/07 TABLE OF CONTENTS DESCRIPTION PAGE Base System...

More information

Aquamatic Selectric PARTS LIST Advance MODEL ( Vac)

Aquamatic Selectric PARTS LIST Advance MODEL ( Vac) Aquamatic Selectric PARTS LIST Advance MODEL 66907 (0-40Vac) This Parts List is for Machines After Serial No. 07797 11/9 revised 10/01 FORM NO. 604 revised /00 FORM NO. 604 TABLE OF CONTENTS DESCRIPTION

More information

SCRUBTEC R 466 / R 471 / R 417C / BOOST

SCRUBTEC R 466 / R 471 / R 417C / BOOST SCRUBTEC R 466 / R 471 / R 417C / BOOST Model: SCRUBTEC BOOST R 4 SCRUBTEC R 466 SCRUBTEC R 471 SCRUBTEC R 471C Part List US-English Table of Contents GENERAL VIEW 3 SOLUTION TANK 5 RECOVERY TANK 7 COLUMN

More information

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS BRUSH LIFT 101 9121960 3/8 EXTERNAL STAR LOCK WASHER 1 102 9122030 3/8-16 X 3/4 BUTTON HEAD SOCKET SCREW 1 103 2694261 CABLE 1 104 2391771 90 HOSE

More information

Razor TM 20 / 20T. PARTS LIST Kent models: (2)

Razor TM 20 / 20T. PARTS LIST Kent models: (2) Razor TM 20 / 20T PARTS LIST Kent models: 9087200020 9087201020 2007-06 TABLE OF CONTENTS RAZOR TM 20-20T 1 DESCRIPTION PLAN GENERAL VIEW 2-3 SOLUTION TANK 4-5 RECOVERY TANK 6-7 CHASSIS SYSTEM 8-9 WHEEL

More information

PARTS LIST CHAMP 2929

PARTS LIST CHAMP 2929 PARTS LIST CHAMP 2929 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT 3 102 9122100 3/8 SPLIT LOCK WASHER 3 103 9121400 3/8 I.D. X 7/8 O.D. X.064/.104 THICK WROUGHT

More information

AquaClean 16ST, 16XP, 18FLX, 18ST

AquaClean 16ST, 16XP, 18FLX, 18ST AquaClean 16ST, 16XP, 18FLX, 18ST PARTS LIST MODELS: 56265003(16ST), 56265000(16XP), 56265001(18FLX), 56265008(18ST) 11/04 revised 8/11 04-11 08-11 TABLE OF CONTENTS AquaClean 1 DESCRIPTION PAGE Base

More information

PARTS LIST WRANGLER 26-VS

PARTS LIST WRANGLER 26-VS PARTS LIST WRANGLER 26-VS ELECTRICAL WIRING ITEM PART NO. DESCRIPTION QTY. 1 2694161 UPPER WIRING HARNESS 1 2 2694171 LOWER WIRING HARNESS 1 3 2490811 BRUSH MOTOR WIRE ASSEMBLY 1 4 2396141 WIRE ASSEMBLY

More information

PARTS LIST CHAMP 3329 RB

PARTS LIST CHAMP 3329 RB PARTS LIST CHAMP 3329 RB 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 3 103 9121400 3/8 I.D. X 7/8 O.D.

More information

HydroCat PARTS LIST Advance MODELS (Battery / Obsolete) (Battery Hydro-Max / Obsolete)

HydroCat PARTS LIST Advance MODELS (Battery / Obsolete) (Battery Hydro-Max / Obsolete) HydroCat 5015 PARTS LIST Advance MODELS 56459020(Battery / Obsolete) 56459025(Battery Hydro-Max / Obsolete) This parts list is for machines after serial number 488414 12/91 revised 3/01 Form Number 56042265

More information

All-Purpose Matador 17/20

All-Purpose Matador 17/20 All-Purpose Matador 17/20 PARTS LIST Advance MODELS 56172500(17/115V) 56172510(17/100V), 56172600(20/115V) 56172505(17/230V/OBS) 56172605(20/230V/OBS) revised 5/01 00-2 TABLE OF CONTENTS 1 DESCRIPTION

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG CONTROL PANEL ASSEMBLY 101 1394151 ROUND POWER SWITCH 1 102 0693141 RUBBER SWITCH BOOT 2 103 9122465.516 I.D. X.813 O.D. X.027/.030 THICK FLAT

More information

99125B - Series N Brush Lift Assembly Model :99125B 20" EZ Floorkeeper (w/ 4-6 V Batteries) - Series N

99125B - Series N Brush Lift Assembly Model :99125B 20 EZ Floorkeeper (w/ 4-6 V Batteries) - Series N 995B - Series N Brush Lift Assembly Model :995B 0" EZ Floorkeeper (w/ - V Batteries) - Series N Page- 5 7 9 0 5 7 9 5 7 9 0 5 7 9 0 070 RETAINING RING PIN 9 WASHER 907 WELDMENT BRUSH LIFT PEDAL 900 PEDAL

More information

High-Speed Matador 17/20

High-Speed Matador 17/20 High-Speed Matador 17/20 PARTS LIST Advance MODELS 56172395, 56172400, 56172410 56172425 This parts list is for machines after serial number 279789 All models covered in this manual are OBSOLETE 10/89

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB WITH SIDEKICK CHEMICAL DISPENSOR WITHOUT SIDEKICK CHEMICAL DISPENSOR 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221

More information

Adfinity TM 17ST / 20ST

Adfinity TM 17ST / 20ST PARTS LIST Advance models: 9L08 7161 020 9L08 7162 020 2007-01 TABLE OF CONTENTS 1 DESCRIPTION PLAN GENERAL VIEW 2-3 SOLUTION TANK 4-5 RECOVERY TANK 6-7 CHASSIS SYSTEM 8-9 WHEELS SYSTEM 10-11 SOLUTION

More information

SC8000 3/13 FORM NO

SC8000 3/13 FORM NO SC8000 PARTS LIST Models: 56080 (48 LPG), 5608 (48 LPG Ecoflex), 5608 (48 D), 56083 (48 D Ecoflex) 56084 (60 LPG), 56085 (60 LPG Ecoflex), 56086 (60 D), 56087 (60 D Ecoflex) 56088 (6 LPG), 56089 (6 LPG

More information

Whirlamatic UHSB 20 Whirlamatic UHSBD 20

Whirlamatic UHSB 20 Whirlamatic UHSBD 20 Whirlamatic UHSB 20 Whirlamatic UHSBD 20 PARTS LIST Advance MODELS 56393500 (UHSB 20), 56393930 (UHSB 20) 56393600 (UHSBD 20 / OBSOLETE) 1/91 revised 12/05 91-1 05-3 TABLE OF CONTENTS 1 DESCRIPTION PAGE

More information

SCRUBTEC 545E-553E. Model: SCRUBTEC 545. Part List US-English

SCRUBTEC 545E-553E. Model: SCRUBTEC 545. Part List US-English Model: SCRUBTEC 545 Part List US-English Table of Contents General wiev 3 Solution tank 5 Recovery tank 7 Chassis tank 9 Wheel system - Handle assembly 11 Solution system 13 Squeegee system 15 Brush system

More information

Section II. Parts Manual

Section II. Parts Manual Section II Parts Manual 56041658 06-2 TABLE OF CONTENTS Clean Track 12 1 DESCRIPTION PAGE Back Panel Assembly... 2-3 Base System... 4-5 Brush System... 6-7 Decal System... 8-9 Handle System... 10-11 Recovery

More information

Hydro-Retriever 2052 CR 1300

Hydro-Retriever 2052 CR 1300 Hydro-Retriever 2052 CR 1300 PARTS LIST Advance MODEL 56460240 (LPG) Nilfisk MODEL 56460280 (LPG) This manual covers GM powered 2004 certified models only. 9/04 revised 4/09 SECTION 1.3.1 04-9 TABLE OF

More information

WRANGLER 1708AB, 2008AB

WRANGLER 1708AB, 2008AB WRANGLER 1708AB, 2008AB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

PARTS LIST CHAMP ZS 35

PARTS LIST CHAMP ZS 35 PARTS LIST CHAMP ZS 35 1 BATTERY INSTALLATION INSTRUCTIONS WET STORAGE BATTERY CORROSIVE ACID * CONTAINS ACID, AVOID CONTACT. * ANTIDOTE: * EYES - FLUSH WITH WATER 15 MINUTES. * INTERNAL - DRINK WATER

More information

SC6000 Parts List. 2/2016 revised 10/2018 REV F Form no Models: (SC C) (SC D) (SC D)

SC6000 Parts List. 2/2016 revised 10/2018 REV F Form no Models: (SC C) (SC D) (SC D) SC6000 Parts List /06 revised 0/08 REV F Form no. 5604639 Models: 566000 (SC6000 36C) 56600 (SC6000 40D) 56600 (SC6000 34D) PARTS LIST GENERAL VIEW 6 9 4 5 0 3 3 8 7 ii SC6000-5604639 /06 GENERAL VIEW

More information

SC6500 PARTS LIST. 1/14 revised 12/14 FORM NO REV B

SC6500 PARTS LIST. 1/14 revised 12/14 FORM NO REV B SC600 PARTS LIST Models: 64400 (40C), 6440 (40C EcoFlex), 6440 (40D), 64403 (40D EcoFlex), 64404 (4C), 6440 (4C EcoFlex), 64406 (4D), 64407 (4D EcoFlex), 64408 (48C), 64409 (48C EcoFlex), 64400 (48D),

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

Xtrac PARTS LIST. Euroclean MODEL /05 revised 2/06 FORM NO

Xtrac PARTS LIST. Euroclean MODEL /05 revised 2/06 FORM NO Xtrac PARTS LIST Euroclean MODEL 56265301 6/05 revised 2/06 ACCESSORIES AVAILABLE BRUSH 56265340 Brush Assembly 12 ACCESSORY TOOLS 56314402 Wand Assembly w/soft and Hard Floor Tools 56265173 Wand Assembly

More information

Condor XL. 3/09 revised 11/12 FORM NO

Condor XL. 3/09 revised 11/12 FORM NO PARTS LIST Active Models: 56110000(LPG/48 ), 56110001(Petrol/48 ), 56110002(Diesel/48 ), 56110003(LPG/60 ), 56110004(Petrol/60 ), 56110005(Diesel/60 ), 56110006(LPG/62 ), 56110007(Petrol/62 ), 56110008(Diesel/62

More information

Parts Manual DX272 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine.

Parts Manual DX272 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Parts Manual DX22 / 966651501 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Gasoline containing up to 10% ethanol (E10) is acceptable

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

Matador 17/20. revised 2/01 Form Number

Matador 17/20. revised 2/01 Form Number Matador 17/20 PARTS LIST Advance MODELS 56172200, 56172205, 56172220 56172225, 56172208 This parts list is for machines after serial number 291095 All models covered in this manual are OBSOLETE revised

More information

PARTS LIST WRANGLER 2016 AE, AB, DB

PARTS LIST WRANGLER 2016 AE, AB, DB PARTS LIST WRANGLER 2016 AE, AB, DB 1 ITEM PART NO. DESCRIPTION QTY. 101 2397081 MOTOR HOUSING 1 102 9120790 10 X 5/8 PAN HEAD PHILLIPS SHEET METAL SCREW [PACK OF 10] 4 103 2397991 WATER SOLENOID 24 VOLT

More information

Sprite Air Scoop 12, 16 Sprite 12, 16

Sprite Air Scoop 12, 16 Sprite 12, 16 Sprite Air Scoop 2, 6 Sprite 2, 6 PARTS LIST Advance MODELS 5620909, 56209092, 5620907, 56209072, the following MODELS are Obsolete 5620969, 5620970, 5620999, 56209220, 56209225, 5620923, 5620924, 5620944

More information

Xtrac PARTS LIST. Euroclean MODEL /05 revised 7/09 FORM NO

Xtrac PARTS LIST. Euroclean MODEL /05 revised 7/09 FORM NO Xtrac PARTS LIST Euroclean MODEL 56265301 6/05 revised 7/09 ACCESSORIES AVAILABLE BRUSH 56265340 Brush Assembly 12" ACCESSORY TOOLS 56314402 Wand Assembly w/soft and Hard Floor Tools 56265173 Wand Assembly

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

5540/5560. Automatic Floor Scrubber. Operator and Parts Manual Manual de Operación y de Piezas Rev. 00 (11-99)

5540/5560. Automatic Floor Scrubber. Operator and Parts Manual Manual de Operación y de Piezas Rev. 00 (11-99) 5540/5560 Automatic Floor Scrubber Operator and Parts Manual Manual de Operación y de Piezas TENNANT COMPANY Commercial Products 12875 RANSOM STREET HOLLAND MI 49424 U.S.A. FAX: 1 800 678 4240 CUSTOMER

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

1/14 revised 12/14 REV B FORM NO Models: (1100D), (1100C) (1300D), (1300C) SC6500 PARTS LIST

1/14 revised 12/14 REV B FORM NO Models: (1100D), (1100C) (1300D), (1300C) SC6500 PARTS LIST /4 revised /4 REV B FORM NO. 5604609 Models: 56440(00D), 564403(00C) 564404(300D), 564405(300C) SC6500 PARTS LIST TABLE OF CONTENTS DESCRIPTION PAGE Chassis System... -3 Decal System... 4-5 Drive Wheel

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100

More information

SC6000. PARTS LIST Models: (SC C) (SC D), (SC D) 2/2016 FORM NO REV A

SC6000. PARTS LIST Models: (SC C) (SC D), (SC D) 2/2016 FORM NO REV A SC6000 PARTS LIST Models: 566000(SC6000 36C) 56600(SC6000 40D), 56600(SC6000 34D) /06 FORM NO. 5604639 REV A PARTS LIST GENERAL VIEW 6 9 4 5 0 3 3 8 7 ii SC6000-5604639 /06 GENERAL VIEW PARTS LIST Kit

More information

Parts Manual MZ5225 /

Parts Manual MZ5225 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual MZ5225 / 966690502 Please

More information